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2,569 GHz 2.570 GHz 300.000 kHz 2.56998 GHz -25.31 dém -15.31 dB 5 525 CH= 2635 GHe 1,000 MHz 5 62500 CHe 2999 dBm ~16.99 db
2.570 GHz 2.585 GHz 100.000 kHz 2.57754 GHz 2.73 deém -27.27 d& 2,635 GHz 2,645 GHz 1,000 MHz 2,63646 GHz -35.73 dbm -10.73 db

]" 1

2021 10:50:23

Date:

TEL : 886-3-327-3456 Page Number 1 A16-23 of 32
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

LTE Band 38/ 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date:

ectrum = s um
Ref Level 30.00 dBm  Offset 15,90 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 15.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
o0 HEFJH BPURIOUS ) INE_ABS PABS ,l 20 th‘.‘P' SPURIOUS _LINE_ABS PAS!
| |
10 dem Ji 10 dBm “
0 da !Jl\ 0 dem J \
-10 dam ) -10 dem
| | ' \ |
A AR - o4 |
SPURIGUS_LINE_ABS H 20 dem T
30 dem i -
sniimir Nt i | | R
e i o Y I
50 dBm
-50 dBm
Start 2.545 GHz 10005 pts Stop 2.59 GHz Start 2.6 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz £.550 GHz 1.000 MHz 2.54967 GHz -34.54 dém -9.54 dB 2,600 GHz 2.620 GHz 100.000 kHz 261895 GHz 24.53 dBm —5.47 d&
2.550 Gz 2.565 GHz 1.000 MHz 2.56207 GHz -25.09 dBm -12.09 d 2.620 GHz 2.621 GHz 500,000 kHz 2.62000 GHz -12.42 dBm -2.42 de
2.565 GHz 2.569 GHz 1.000 MHz 2.56890 GHz -18.59 dém -8.59 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62120 GHz -19.08 dbm -5.08 db
2,569 GHz 2.570 GHz 500.000 kHz 2.56998 GHz -14.56 dém -4.56 dB 5 525 CH= 2640 GHz 1,000 MHz 262787 GHz 2759 dBm 1459 de
2,570 GHz 2,590 GHz 100,000 kHz 2.57113 GHz 24.21 dem -5.79 d& 5 840 GHz 5845 GHz 1,000 Mz 554048 GHz ~33.50 dbm 550 db
T
) v j [ >

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

2021 09:

Date:

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 15,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 15.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
o0 dblfie_§PURIOUS LINE ABS PASS 20 chipe_BPURIOUS LINE ABS PASS
10 dem 10 dém
i "~ A P N
ods Yor e P e vy i
-10 dam T ,J % -10 dem \i
SPURIDUS_LINE_ABS ). 40 dem h T
30 dem " s | o e
— el et
40 dBm 40 dBm
50 dBm 50 dem
-60 dBm 60 dBm
Start 2.545 GHz 10005 pts Stop 2.59 GHz Start 2.6 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz £.550 GHz 1.000 MHz 2.54937 GHz -34.63 dém -9.63 dB 2,600 GHz 2.620 GHz 100.000 kHz 261227 GHz 5.38 dbm -24.62 db
2.550 GHz 2.565 GHz 1.000 MHz 2.56434 GHz -27.20 dém -14.20 de 2.620 GHz 2.621 GHz 500.000 kHz 2,62000 GHz -22.42 dBm -12.42 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56894 GHz -25.40 d&m -15.40 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62101 GHz -26.88 dbm ~16.98 db
2,569 GHz 2.570 GHz 500.000 kHz 2.56996 GHz -23.45 dém -13.45 dB 5 525 CH= 2640 GHz 1,000 MHz 262501 GHz 28 94 dBm Cico4de
2,570 GHz 2,590 GHz 100,000 kHz 2.58218 GHz 5,64 dém -24.36 dB 5 840 GHz 5845 GHz 1,000 Mz 5 54044 GHe ~34 20 dbm oE0 db
T
I 1 P

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A16-24 of 32




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

LTE Band 38/ 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum

(=)

Ref Level 30.00 dBm  Offset 15.90 dB

SGL Count 100/100

Mode Auto Sweep

s um

Ref Level 30,00 dém  Offset 15.90 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [®1 dvgPwr
Limit Fheck PABS | SPURIGIECHNEKARS PAES

o0 dh’_uu sPURIOUS ) INE_ABS PABS [ 20 dl&H‘.‘P' SPURIOUS _LINE_ABS PASY

10 dBm # 10 dBm ﬂ‘

o de j\\ 0dem " i

-10 dem T -10 dBm t

e | / | | \ |

SPURIOUS_LINE_ABS ” | ” [

-30 dem ! -3 dem - | "
e s pansi A l _ b ‘ R

[ TR ITITOT BT

-50 dem -50 dBm

-60 dBm -60 dBm

Start 2.545 GHz 10005 pts Stop 2.59 GHz Start 2.6 GHz 10005 pts Stop 2.645 GHz

Spurious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.545 GHz 2.550 GHz 1.000 MHz 2.54B889 GHz -35.00 dBm -10.00 d& 2.600 GHz 2.620 GHz 100.000 kHz 2.61893 GHz 23.66 dBm -6.34 dB
2.550 GHz 2.565 GHz 1.000 MHz 2.56482 GHz -26.98 dBm -13.98 dB 2.620 GHz 2.621 GHz 500.000 kHz 2.62001 GHz -12.82 dBm -2.82 dB
2.565 GHz 2.569 GHz 1.000 MHz 2.56000 GHz -18.52 dém -9.52 d& 2.621 GHz 2.625 GHz 1,000 MHz 2.62120 GHz -10.98 dbm -9.98 dB
2,569 GHz 2.570 GHz 500,000 kHz 2.56951 GHz -15.79 dBm -5.79 d& 2.625 GHz 2.640 GHz 1,000 MHz 2.62770 GHz ~57.30 dBm ~14.30 dB
2,570 GHz 2.590 GHz 100,000 kHz 2,57107 GHz 23.84 dBm -6.16 dB 2.640 GHz 2.645 GHz 1.000 MHz 2.64194 GHz 33.59 dbm ~8.59 dB
\
) v I [ >

Date:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

2021 09:04:34

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 15,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 15.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPuwr
Limit §heck PARS | SPURIGHIE CHBEKABS_ PARS
o0 dblfie_§PURIOUS LINE ABS PABS 20 chipe_BPURIOUS LINE ABS PASS
10 dem 10 dém
0 de oty et Mkt - B w L i ..\
-10 dam ) ,] ‘l l
PURIOUS_LINE_ABS
SPURIDUS_LINE_AB ‘j [
-30 dBm —lhl'
a5 forsamree o,
-40 dBm 40 dBm
50 dBm 50 dem
-60 dBm -50 dBm
Start 2.545 GHz 10005 pts Stop 2.59 GHz Start 2.6 GHz 10005 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
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10.000 GHz 14.000 GHz 1.000 MHz 13.50676 GHz -35.90 dBm -10.90 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.51026 GHz -35.76 dBm -10.76 db
14.000 GHz 18.000 GHz 1.000 MHz 17.60630 GHz -32.23 dBm -7.23 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.60280 GHz -32.24 dBm -7.24 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.27373 GHz -33.62 dBm -8.62 dB 18.000 GHz 27,000 GHz 1.000 MHz 18.24224 GHz -33.38 dBm -8.38 d&

Highest Channel / QPSK

3 pe 1 [I:IVD]
Ref Level 0.00 dém  Offset 15.90 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
-10 déme—$nuRicus e apng | nak
-20 dBém
| SPURIOUS_ 5_
o " _ R e L T LNV PR VRV
gy
-50 dém
-60 dBém
-70 dém
-80 dBs
-90 dém
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALim
20.000 MHz 1,000 GHz 1.000 MHz 936.25437 MHz -41.98 dém -16.98 d&
1.000 GHz 2.550 GHz 1.000 MHz 2.50797 GHz -41.10 dBm -16.10 dB
2.640 GHz 3,000 GHz 1.000 MHz 2,64243 GHz -38.51 dBm -13.51 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.98375 GHz -36.37 dém -11.37 d8
7.000 GHz 10,000 GHz 1.000 MHz 9.22038 GHz -37.40 dém -12.40 d8
10.000 GHz 14.000 GHz 1.000 MHz 13.91526 GHz -35.74 dBm -10.74 dB
14,000 GHz 18,000 GHz 1.000 MHz 1760430 GHz -32.25 dBém -7.25 d8
18.000 GHz 27.000 GHz 1.000 MHz 18.24924 GHz -33.50 dBém -8.50 d&
il
JL J -
Date: 2
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LTE Band 38/ 15MHz
Lowest Channel / QPSK Middle Channel / QPSK

ctrum
Ref Level 0.00 dém  Offset 15.90 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 15,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PARS
_10 dBre—BRURIOUS FINE ARS nabs _10 dBre—BRURIOUS LINE ABE ¢
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
‘ e LV S v A Heorrmes A P, .
i 40, dB st
-50 dBm
60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | |[(Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 968.73312 MHz -42.08 dBm -17.08 dB 30,000 MHz 1,000 GHz 1.000 MHz 97406547 MHz -42.01 dBm -17.01 dg
1.000 GHz 2,550 GHz 1.000 MHz 2.54477 GHz -37.21 dBm -12.21 dB 1.000 GHz 2,550 GHz 1.000 MHz 2.53354 GHz -38.27 dBm -13.27 dB
2,640 GHz 3.000 GHz 1.000 MHz 2.64531 GHz -39.18 dBm -14.18 dB 2,640 GHz 3,000 GHz 1.000 MHz 2.64783 GHz -38.54 dBm -13.64 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96425 GHz -36.35 dBm -11.35 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.92276 GHz -36.16 dBm -11.16 dB
7.000 GHz 10,000 GHz 1.000 MHz 9.20588 GHz -37.28 dBm -12,28 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.21588 GHz -37.27 dBm -12.27 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.51026 GHz -35.88 dbm -10.88 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.88776 GHz -35.91 dBm -10.91 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.60380 GHz -32.44 dBm -7.44 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.60030 GHz -32.24 dBm -7.24 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.25224 GHz -33.38 dBm -8.38 dB 18.000 GHz 27,000 GHz 1.000 MHz 18.25174 GHz -33,70 dBém -8.70 dB

Highest Channel / QPSK

3 pe 1 [nvn]
Ref Level 0.00 dém  Offset 15.90 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
-10 déme—$nuRicus e apng | nak
-20 dBém
| SPURIOUS_ 5_
a0 _ " N - WP VAN SRR Y
i
-50 dém
-60 dBém
-70 dém
-80 dBs
-90 dém
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALim
20.000 MHz 1,000 GHz 1.000 MHz 958.06847 MHz -42.14 dBm -17.14 d&
1.000 GHz 2.550 GHz 1.000 MHz 2.54322 GHz -38.77 dBm -13.77 dB
2.640 GHz 3,000 GHz 1.000 MHz 2,64207 GHz -34,45 dBm -9.45 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.04226 GHz -36.47 dBm -11.47 d8
7.000 GHz 10,000 GHz 1.000 MHz 9.18039 GHz -37.35 dém -12.35 d8
10.000 GHz 14.000 GHz 1.000 MHz 13.91826 GHz -35.94 dim -10.94 d8
14,000 GHz 18,000 GHz 1.000 MHz 1760730 GHz -32.27 deém -7.27 d8
18.000 GHz 27.000 GHz 1.000 MHz 18.24374 GHz -33.50 dBém -8.50 d&
il
JL J -
Date: 2
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LTE Band 38 / 20MHz

ctrum
Ref Level 0.00 dém  Offset 15.90 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 15,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit gheck PARS Limit heck PARS
_10 dBre—BRURIOUS FINE ARS nabs _10 dBre—BRURIOUS LINE ABE ¢
-20 dBm -20 dBm
SPURIOUS_LINE_ABS SPURIQUS_LINE_ABS
\ PUPPYY LY SR VT WS W SR PSRy " AN P R o nen, PPN PRV
[ 40, dB T
-50 dBm -50 dBm
60 d8 60 dBm
-70 dBm -70 dBm
-80 dBm -80 dBm
a0 de 90 dBm
Start 30.0 MHz 56008 pts Stop 27.0 GHz | |[(Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Range Up REW | Freguency | Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 951.76662 MHz -41.96 dBm -16.96 dB 30,000 MHz 1,000 GHz 1.000 MHz 981.23683 MHz -42.05 dBm -17.05 d&
1.000 GHz 2,550 GHz 1.000 MHz 2.54787 GHz -36.95 dBm -11.95 dB 1.000 GHz 2,550 GHz 1.000 MHz 2.51959 GHz -38.61 dBm -13.81 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.69406 GHz -38.23 dBm -13.23 dB 2.640 GHz 3.000 GHz 1.000 MHz 2.64243 GHz -36.62 dBm -11.62 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98675 GHz -36.19 dBm -11.19 dB 3.000 GHz 7,000 GHz 1.000 MHz 6.95426 GHz -36.17 dBm -11.17 d8
7.000 GHz 10,000 GHz 1.000 MHz 9.19488 GHz -37.31 dBm -12,31 dB 7.000 GHz 10,000 GHz 1.000 MHz 9.21988 GHz -37.,30 dBm -12.30 dB
10.000 GHz 14.000 GHz 1.000 MHz 13.89226 GHz -35.91 dBm -10.91 dB 10.000 GHz 14,000 GHz 1.000 MHz 13.90326 GHz -35.72 dBm -10.72 dB
14.000 GHz 18.000 GHz 1.000 MHz 17.61130 GHz -32.45 dBm -7.45 dB 14.000 GHz 18,000 GHz 1.000 MHz 17.60630 GHz -31,99 dBm -6.99 dB
18.000 GHz 27.000 GHz 1.000 MHz 18.24024 GHz -33.58 dBm -8.58 dB 18.000 GHz 27,000 GHz 1.000 MHz 19.73215 GHz -33.53 dBm -8.53 d&

Highest Channel / QPSK

3 pe 1 [DVD]
Ref Level 0.00 dém  Offset 15.90 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
-10 déme—$nuRicus e apng | nak
-20 dBém
| SPURIOUS_LINE_ABS_
} TV . WA
-40 B
L timarmat®
-50 dém
-60 dBém
-70 dém
-80 dBs
-90 dém
Start 30.0 MHz 56008 pts Stop 27.0 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALim
20.000 MHz 1,000 GHz 1.000 MHz 919.77261 MHz -42.07 dém -17.07 d&
1.000 GHz 2.550 GHz 1.000 MHz 2.49557 GHz -40.65 dBm -15.65 dB
2.640 GHz 3,000 GHz 1.000 MHz 2,64459 GHz -35.24 dBm -10.24 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.93526 GHz -36.17 dém -11.17 d8
7.000 GHz 10,000 GHz 1.000 MHz 9.18739 GHz -37.32 dém -12.32.d8
10.000 GHz 14.000 GHz 1.000 MHz 13.88626 GHz -35.95 dim -10.95 dB
14,000 GHz 18,000 GHz 1.000 MHz 1760530 GHz -32.22 dBém -7.22 d8
18.000 GHz 27.000 GHz 1.000 MHz 18.24724 GHz -33.62 dém -8.62 d&
il
JL J -
Date: 2
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Report No. :

FG161608-03B

Frequency Stability

Test Conditions LTE Band 38 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0003
40 Normal Voltage 0.0067
30 Normal Voltage 0.0012
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0058
0 Normal Voltage 0.0062
PASS
-10 Normal Voltage 0.0044
-20 Normal Voltage 0.0000
-30 Normal Voltage 0.0000
20 Maximum Voltage 0.0054
20 Normal Voltage 0.0000
20 Battery End Point 0.0013
Note:
1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A16-32 of 32

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

LTE Band 41_HPUE

Peak-to-Average Ratio

Mode

Mod.

LTE Band 41/ 20MHz

QPSK
RB Size

16QAM

64QAM 256QAM

Full RB
5.36

Middle CH

Full RB

Limit: 13dB

Full RB Result

Full RB

6.00

6.14

6.23 PASS

LTE Band 41/ 20MHz / QPSK
Middle Channel / Full RB

LTE Band 41/ 20MHz / 16QAM

Spectrum - Spectrum -
Ref Level 30.00 cBm  Offset 11,70 b Ref Level 30.00 cBm  Offset 11,70 b
- 0de AQT 2ms @ RBW 20 MHz o att 0de AQT 2ms @ RBW 20 MHz
TRG:IFP TRG:IFP
@153 view @153 view
= T
_—
0 [ =
00 00
b
1E- : 1E-
4 !
i t
E-04- - E-04- -
! \
E05. 1605 L
1
|
|
F 2,599 GHz Mean Pwr + 20.00 dB F 2,599 GHz Mean Pwr + 20.00 dB
c y Cumulative Distribution Function Samples: 130000 c y Cumulative Distribution Function Samples: 130000
Mean | poak | crest | 1% | 19 | 0o.a% | p.01% | Mean | poak | crest | 0% | 195 | oa% | po1%e |
Trace 1 | 24.15 dbm 30,09 dbm 5.94 dB 2.52 dB 4.46 dB 5.36 dB 5.50 dB Trace 1 | 2367 cbm 30,11 dém 6.44 d8 3.13 d8 5.10 dB 5.00 dB 5.25 dB
Marker Marker
LLEERREEER ] iy e

LTE Band 41 / 20MHz / 256QAM

Middle Channel / Full RB

Spectrum - Spectrum -
Ref Level 30.00 cBm  Offset 11,70 b Ref Level 30.00 cBm  Offset 11,70 b
- 0de AQT 2ms @ RBW 20 MHz o att 0de AQT 2ms @ RBW 20 MHz
TRG:IFP TRG:IFP
@153 view @153 view
I s
s —
0 [ Bz
- 3
S
00 00
. 5
3 5
1E- 164 3
‘:‘ ¥
' |
E-04 | E-04 -
" |
E05. ‘ 1E-05
F 2,599 GHz Mean Pwr + 20.00 dB F 2,599 GHz Mean Pwr + 20.00 dB
c y Cumulative Distribution Function Samples: 130000 c y Cumulative Distribution Function Samples: 130000
Mean | poak | crest | 1% | 19 | 0o.a% | p.01% | Mean | poak | crest | 0% | 195 | 0.a% | p.01%
Trace 1 | 2319 cbm 29,77 dbm 5.58 dB 3.07 dB 5.19 dB 6.14 0B ©.46 0B Trace 1 | 20,19 cbm 26,68 dbm 5.59 dB 3.25 dB 5.25 dB 5.23 db 5.55 dB
Marker Marker
- - e
[ EEERREE ] s e

TEL : 886-3-327-3456

FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

26dB Bandwidth

Mode LTE Band 41 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 505 | 5.00 | 9.87 | 9.89 | 14.66 | 14.78 | 18.66 | 18.62
Mode LTE Band 41 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 496 | 497 | 971 | 977 | 14.87 | 14.33 | 19.38 | 18.70
TEL : 886-3-327-3456 Page Number 1 Al7-2 of 34
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

LTE Band 41

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.35 dBm) ™M1[1] 17.24 dBm)
11 2.59992900 GHz 1 2.59348000 GHz
20 20
N PP ) 26.00 dB o X ndB. 26.00 dB
- [t A e S, 5.045000000 MHZ 04 ANV A M iy 4.995000000 MHZ]
! Q factor \ 514.2) i Q factor \ 519.2
/ \ /
o d P
Ty B
¥
-10 df -10 d
™ —
20 d - 209! — = —]
e N
a Y. - 0
40 df -40 di
50 df 50 d
&nd -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,593929 GHz 18.35 dBm nd@ down 5.045 MHz M1 2.59348 GHz 17.24 dBm nd@ down 4,995 MHZ
T 1 2,590532 GHz -7.51 dBm nd8 26.00 dB TL L 2.550483 GHz -8.61 dBm n 26,00 d8
T2 1 2,595577 GHz -7.76 dBm Q factor 514.2 T2 1 2.595478 GHz -8.82 dBm Q factor 519.2
L U J wa L JU J L]

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
19.39 dBm) ™M1[1] 18.05 dBm)
2.5955170 GHz M1 2.5914020 GHZ]
20 20
P S— 26.00 dB ‘_‘ B 26.00 dB
04 / - 9.870000000 MHZ, 104 S Ty 9.890000000 MHZ|
T Q factor 263.0 ] Q factor \ 262.0)
o o |
T_’; 'Xl‘
-10 df v -10 d
20d \
~ , LS \
A Ny AP A ] ll
-30 -
-40 ds -40 di
50 df 50 d
60 d -60 di
CF 2.593 GHz 1001 pts Span 20.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,505517 GHz 1939 dam nd8 down 9,87 MHz ML 2,501402 GHz 18.05 dam nd8 down 9,89 WHZ
T 1 2,580145 GHz -6.40 dBm nd8 26.00 d TL L 2,587965 GHz -6.08 dBm nd8 26,00 d8
T2 1 2,598015 GHz -6.57 dBm Q factor 263.0 T2 1 2.597855 GHz -8.08 dBm Q factor 262.0
L U J wa L JU J L]

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1 16.85 dBm) ™M1[1] 16.24 dBm)
1 2.5 v 2.5941990 GHz]
= LN 26.00 dB @ L X ndB . 26.00 dB
o i i Y 14.655000000 MH2 04 LA [ e 14.775000000 MHz
7 176.6 7 Q factor 175.6)
o d J 0 di
y
-10 d v -10 de —
J \ .
4 \ / AYaN
204 - 20 d —
1 N W Eva
Shrn o Ay A A
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.587605 GHz 16.85 dam nd8 down 14.555 MHz ML 2.504199 GHz 16.24 dBm nd8 down 14,775 MHz
T 1 2,585657 GHz -9.09 dBm nd8 26.00 dB TL L 2,585747 GHz -9.45 dBm 26,00 d8
T2 1 2,600313 GHz -8.92 dBm Q factor 176.6 T2 1 2.600522 GHz -9.70 dBm 175.6
L U J wa L JU J L]

TEL : 886-3-327-3456
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LTE Band 41

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16.52 dBm)| MI[1] 18.80 dBm
M 2.5988340 GHz Al 2.5906420 GHz]
20 1 20
e, I 35‘\}3 X 26.00 dB LR ndg_ 26.00 dB
g PO T A AA A BlT Ay 18.661000000 MHz| o f by AP LA i WA e 18.621000000 MHz
If Q factor 1 139.9] ; Q factor 139.1
od 0 d
N A
-10 df % -10 d f
20 d 2 t 20, -
J Iy Hon, AN 1
Atfa AN L], Em o O R
bl i, = VNP o
e L )
40 d 40 d
50 d S0 d
60 d -60 di
CF 2.593 GHz 1001 pts Span 40.0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,598834 GHz 16.52 dBm nd@ down 18.661 MH2 M1 2.590642 GHz 18.80 dBm nd@ down 18,621 MHZ
T 1 2,583649 GHz -11.09 dam nd8 26.00 dB TL L 2,583689 GHz -6.32 dBm n 26,00 d8
T2 1 2,602311 GHz -7.41 dBm Q factor 139.3 T2 1 2.602311 GHz -7.60 dBm Q factor 139.1
L U J wa L JU J L]

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 17.04 dbm)| MI[1] 17.20 dBm
- g s . — e
) - i 6 AT P LR AV s o
o APV "f/'h‘\avui\" ™ 4" 4.955000000 MHz| 104 ad e =SV / Gnd 9.710000000 MHz
Q factor 1 523.4 ] Q factor 267.1
od | ! od I
7 G !
-10 \ -10 df 7
' ~ [~ J A
V. 20 7 . < -
P ]
-30
40 df 40 de
50 d 50 d
-60 d 60 d
CF 2,599 GHz 1001 pts Span 10.0 MHz CF 2.593 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,50345 GHz 17.04 dBm nd8 down 4.955 MHz ML 2.503559 GHz 17.20 dam nd8 down 9.71 Wz
TL 1 2,590542 GHz -8.81 dBm nd8 26.00 dB TL L 2.588185 GHz -6.62 dBm nd8 26.00 dB
T2 1 2,595498 GHz -8.93 dBm Q factor 523.4 T2 1 2.597895 GHz -8.80 dBm Q factor 267.1
L U J wa L JU J L]

Middle Channel / 15MHz / 64QAM Middle Channel / 20MHz / 64QAM

Spectrum pectrum
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.50 dBm) ™M1[1] 15.04 dBm)
2.5940190 GHz 2.5868460 GHZ]
20 20
N Y . ndb 26.00 dB ndB 26.00 dB
P e e e AN Ao 5 A / ot A
o e W B e 14.865000000 MHz 04 o oy oo Bt 10.381000000 MHz
T Q factor 1 174.5 J' Q factor 133.5
od - l\ 0 d - £
k y
“10 4 > - 104 ¥ ¥
. / VoA / ™
20— T = e
s A A
a0
40 df 40 de
50 d S0 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,594019 GHz 16.50 dBm nd@ down 14.865 MH2 M1 2.586846 GHz 15.84 dBm nd@ down 19,381 MHZ
T 1 2,585208 GHz -9.63 dBm nd8 26.00 dB TL L 2.58337 GHz -10.42 dbm 26,00 d8
T2 1 2,600073 GHz -11.00 d8m Q factor 174.5 T2 1 2.60275 GHz -10.31 dém 133.5

L it J - ) [
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

LTE Band 41

[= (=
v v
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 13.79 dBm) ™M1[1] 15.69 dBm)
2.59246100 GHz 2.5919410 GHZ]
= f"l nd 26.00 dB @ nde 26.00 dB
g TVl Ve B B e *SGEUODMN M {2 0d A i aNa N 5.7 DR M 12
Q fhctor Y 522.1 7 Q factor \\ 265.3
od 0 d [
‘ \ | §
¥ 2 I \
-tod v — -10d -
. N
< 20d
| . ] )
\ Pl - I ~
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,592461 GHz 13.79 dam nd8 down 4.965 MHz ML 2,501941 GHz 15.59 dam nd8 down 9.77 Wz
T1 1 2,590532 GHz -12.16 dam nd8 26.00 dB T1 L 2,588185 GHz -10.38 dbm nd8 26,00 d8
T2 1 2,595498 GHz -12.36 dém Q factor 522.1 T2 1 2.597955 GHz -10.27 d8m Q factor 265.3
L I 4 - [S JL 4 -
ctrum s vectrum &
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.68 dBm) ™M1[1] 12.70 dBm)
2.5906020 GHz 2.5919610 GHZ]
= N‘/, 26.00 dB @ M1 nd 26.00 dB
y 14.326000000 MHz| X By, 18.701000000 MHz
di oy L d XL
10 " 7 = 180.8 n ; AV W e\ S \I 138.6)
o d i |\ 0 di | !
10 d - - 10 di il ] l.r
. e \ s ! ~
20 e C 20
o Lo . - b RV
E 4 i WLTalE| o TR W
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2,500602 GHz 14.68 dam nd8 down 14.326 MHz ML 2,501961 GHz 1270 dam nd8 down 18,701 MHz
T1 1 2,585867 GHz -11.60 dam nd8 26.00 dB T1 L 2,583669 GHz -12.65 dam nd8 26,00 d8
T2 1 2,600193 GHz -11.39 d8m Q factor 1B0.8 T2 1 2.602391 GHz -12.85 dém Q factor 138.6
L I 4 - [S JL 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

Occupied Bandwidth

Mode LTE Band 41 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 448 | 449 | 9.03 | 9.05 | 13.40  13.46 | 17.82 | 17.90
Mode LTE Band 41 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 449 | 446 | 9.05 | 9.01 | 13.43 | 13.43 | 17.90 | 17.86
TEL : 886-3-327-3456 Page Number 1 A17-6 of 34

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

LTE Band 41

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

o o
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 18.22 dBm) ™M1[1] 16.70 dBm)
- 9214100 GHz - y 2.59210100 GHz
- o OCERY a2 4.475524476 MHz s . OccBw 514486 MHZ
NP LA NN ey T RSV A T
10d 3 T 104 +
/ 1 [ |
od J | 0d
/ | | \
-10 de - -10 d
S
20d N | 20 b - - = ~
gl P -30
40 df -40 d
50 df 50 d
60 d -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,592141 GHz 18.22 dam ML 2.502101 GHz 16.70 dam
T 1 2,5907522 GHz 11.37 dBm Oce Bw 4,475524476 MHz TL L 25007622 GHz 11.23 dBm Oce Bw 4.485514486 MHz
T2 1 2.5952278 GHz 12.72 dom T2 1 25052478 GHz 11.90 dam

L I ]

U ]

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 19.04 dBm) 18.70 dBm)
20 Ml 2.5905020 GHz| 20 iy 2.5951980 GHz|
11/ B 9.030969031 MHz TT!, AR SV PR S RN 9.050949051 MHZ
10d 104 :
f
d P /
a o T
10 df - 10 J
\ i [ e
~agTET =
R v
30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 20.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.500502 GHz 19.04 dBm ML 2.505198 GHz 18.70 dam
T 1 2,5804645 GHz 12.07 dBm Oce Bw 9.030965031 MHz TL L 2,5854645 GHz 12.73 dBm Oce Bw 9.050949051 MHz
T2 1 2.5974955 GHz 12.67 dam T2 1 2.5975155 GHz 13.21 dam
L U J wa L JU J L]
Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.87 dBm) 17.42 dBm)
- M 2.5919210 GHz - 2.5940490 GHZ]
X B P 13996605397 MHz _ 13.456543457 MHz
el el A AR P A Vin, AL
10d i . 104 V/ b
od | L 0d |
/ \ | 1
10 df -10 o
/ \ 7 l
/ \ / -
/ P P
204 20
7 Py ias N A e W) =
o L NPV ol A e a0
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.591921 GHz 17.87 dam ML 2.504049 GHz 17.42 dam
T 1 2,5862567 GHz 12.20 dBm Oce Bw 13.396603397 MHz TL L 2.5862867 GHz 11.74 dBm Oce Bw 13.456543457 MHz
T2 1 2.5996533 GHz 11.50 dam T2 1 2.5097433 GHz 11.74 dBm

L I ]

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 Al7-7 of 34



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG161608-03B

LTE Band 41

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

L I

o o
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  18.8us @ VBW 1MHz Mede Auto FFT o Att 0dE SWT 188 ps @ YBW  1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.93 dBm) ™M1[1] 16.69 dBm)
- 2.5678050 GHz - i 2.5898430 GHZ]
- Bre - 17.822177822 MHz X B Occ Bre 17.902097902 MHz
=TI A e WA e 5 A e el Ty e Y
10d A5 104 -
od iL 0 7
04 i y -10d F T
/ \ I \
20 d / Y 20, A Al
21 20.9Rm P A e
7 \ﬁ R LA
48 Ao A A e Rt -0
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.593 GHz 1001 pts Span 40.0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
ype | Ref | Tre -value -value unction unction Resul ype | Ref | Tre -value -value unction unction Resul
T Ref | Tr K-val ¥-val Functi Function Result T Ref | Tr X-val ¥-val Functi Function Result
ML f 2587805 GHz 16.93 dam ML 2589843 GHz 16.59 dam
T 1 25840089 GHz 11.46 dBm Oce Bw 17.822177822 MHz TL L 2.584009 GHz 11.50 dBm Oce Bw 17.902097902 MHz
T2 1 2.6019111 GHz 10.56 dam T2 1 2.5019111 GHz 10.52 dam

L U

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

L I

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 17.08 dBm) ™M1[1] 17.71 dBm)
- 2.59221100 GHz - 2.5971760 GHz]
o OccBy 4.485514486 MHz S 050049051 MHz,
AR i o e
10d 104
od 0
\ T \
k \
-10 d — ~ -10 de T
— — | A\
o — P 5 ~ N
201 4l — ha0.bes — <
A
a0 30
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.592211 GHz 17.08 dam ML 2.507176 GHz 17.71 dam
T 1 2,5907622 GHz 11.21 dBm Oce Bw 4,485514456 MHz TL L 2.5854545 GHz 11.05 dBm Oce Bw 9.050949051 MHz
T2 1 2.5052478 GHz 9.71 dam T2 1 2.5975355 GHz 11.22 dom
L U J wa L JU J L]
at 3 . 16:
Spectrum vectrum
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 15.24 dBm)
- . 3 - 2.5955970 GHz]
N Occ Bre o 13.426575427 MHz B 17.902097902 MHz
1A A Ao s A EN PN ST
10d T 104
[ | /
o d | \ 0 di
| | |
-10 df 7 Y -10 d t
/ \ /
B0 PR Aa— WA v 20d
YR AVIVAVATRY BY, - S N o A
| v / \/ b
£ a0
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.589553 GHz 16.26 dam ML 2.505597 GHz 15.24 dam
T 1 2,5863167 GHz 10.19 dBm Oce Bw 13.426573427 MHz TL L 2,584049 GHz 10.56 dBm Oce Bw 17.902097902 MHz
T2 1 2.5997433 GHz 11.31 dam T2 1 2.501951 GHz 10.29 dam

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

LTE Band 41

M

iddle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

[= (=
v v
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.53 dBm) 15.57 dBm)
74900 GHz 2.5891440 GHZ]
= c B 5544456 MHz @ x 9.010989011 MHZ
TL 2 A2 TL M
10d = 104d
= /
od 0 d L
10 df - - 10 ol [ -
/ 7
04 / 0 oa s \
- LT - Ny \_fl -
PR AW AN, "u — AW
¥
40 df -40 di
50 df 50 d
&nd -60 di
CF 2.593 GHz 1001 pts Span 10.0 MHz CF 2.599 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.503749 GHz 14.53 dam ML 2.589144 GHz 15.57 dam
T1 1 2,5907722 GHz 7.57 dm Oce Bw 4,455544456 MHz T1 L 2.5854545 GHz 7.66 dBm Oce Bw 9.010969011 MHz
T2 1 2.5952278 GHz 7.82 dam T2 1 2.5074955 GHz 9.14 dam
L I 4 [S JL 4 -
ctrum s vectrum &
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
11.96 dBm)|
- 2.5957870 GHz - 2.5881250 GHZ]
13.426579427 MHz 17.862137862 MHz
di 1 al\ e w12 d -
10 P. et 7 - Y 10 e = cawas i
o t 0 +
# \ \
-10 df L -10 d |
Y
204 T 20 d \
o I Ve A {
&) 2 s 30, RO .
3y 7 y
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.593 GHz 1001 pts Span 40,0 MHz CF 2.599 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.505787 GHz 15.65 dam ML 2.588125 GHz 11.96 dam
T1 1 2,5863167 GHz 7.20 dbm Oce Bw 13.426573427 MHz T1 L 2.5841209 GHz 6.35 dBm Oce Bw 17.882137862 MHZ
T2 1 2.5997433 GHz 8.07 dam T2 1 2.601991 GHz 8.21 dam
L I 4 - [S JL -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

Conducted Band Edge

LTE Band 41/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrum

(=)

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.70 d&

Mode Auto Swesp

Spectrum

Ref Level 20.00 d&m
SGL Count 100/100

Offset 15,70 dg

Mode Auto Sweep

@1 AvgPwr

@1 AvgPwr

Limit §heck mty | SPURIGHIES CHEERABS_
20 ,,Linn _$PURIOUS_LINE_ABS PAES A 20 MLMﬁJm INE_ABS
10ds H 10 dBm I
\ [
0 dem l 0 dem l
08 -10 dBm. \ '
! il
P | \ -20 dem I |
SPURIOUS_LINE_ABS_ ,
T [\ poden i
-30 dém [ M 1
bk I T P
40 dB , bl S o A (OO
il bl bl L et L |
-50 dBm.
-50 dam
-60 dBm
-60 o
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.501 GHz | ||Spurious Emissions
Spurious Emissions o Rangelow | RangeUp | RBW | Frequency | PowerAbs | ALimit
Rangelow | Rangeup | RBW | Frequency Power Abs | ALimit 2,685 GHz 2.600 GHz 100.000 kHz 2.68968 GHz 23.56 dBém -6.44 dB
2,475 GHz 2,450 GHz 1.000 MHz 2.48998 GHz -27.94 dBm -2.94 d& 2,600 GHz 2,601 GHz 100.000 kHz 2,65001 GHz -11.50 deém -1.50 d&
2,490 GHz 2,495 GHz 1.000 MHz 2.49489 GHz -14.62 dBm -1.62 dB. 2,601 GHz 2,605 GHz 1.000 MHz 2,69105 GHz -15.02 dBm -5.02 dB
2.495 GHz 2,498 GHz 50.000 kHz 2,49600 GHz -13.31 dém -0.31 d& 2,685 GHz 2,696 GHz 1.000 MHz 2,65502 GHz -24.26 dBém -11.26 dB
2,496 GHz 2.501 GHz 100.000 kHz 2.49635 GHz 23.16 dBm -6.84 d& 2,696 GHz 2.715 GHz 1.000 MHz 2,69689 GHz -27.56 dBm -2.56 dB
L JL ¢ ]

Date:

23.N0V.2021  14:

J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

Channel power verify

Spectrum

Ref Level 30.00 dBm  Offset 15.70 dB @ RBW 500 Hz
o ALL 30 dB & SWT 100 ms & VBW 2 kHz
SGL Count 1007100

@1Rm AvgPwr

Mode Sweep

20 dBm:

10 dBm

0 dB

-10 deém

-20 dem:

I
-30 dam :

\
AV

Apdeme

<50 d&ém

-50 dem

CF 2.495975 GHz
Channel Power

Bandwidth 50.00 kHz

691 pts Span 102.0 kHz

Power -19.07 dBm

Tx Total -19.07 dBm
—
gl

Ready [ 1

Y

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

(=)

Ref Level 30.00 dBm
SGL Count 100/100

Offset 15.70 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém
SGL Count 100/100

offset 15.70 dB Mode Auto Sweep

@1 AvoPwr [@1 avoPwr
Limit §heck | SPURIGIE CLiNEKARS_ PABS
20 dh’iln-' EPURIOUS INE_ABS 20 dhi’w‘?‘n SPURIOUS . INE_ABS PASS
10 dBm
0 dBm 1
-10 dém t \_l
20 dam L i -20 dem: i
SPURIOUS_LINE_ABS
-30 dem: +
ok ‘ e VRTRTH Y
1 T T T Y ,
M MWM ~40 dBm 11 o A 1 O )
40 e S I
-50 dem
-50 dBm
50 dBm
60 dém
L Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2,475 GHz 8004 pts Stop 2.501 GHz || |5 urious Emissions
Spurious Emissions _— Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
__Rongelow | Rangeup | RBW | Frequency | powerabs |  avimit__| 2.685 Ghz 2.600 Gz 100.000 KRz 2.68649 Gz 5.03 dém 2107 d&
2,475 GHz 2.490 GHz 1,000 MHz 2,49043 GHz -28.66 dBm -2.66 d& 2.690 GHz 2.691 GHz 100.000 kHz 2.69001 GHz -17.69 dBm -7.68 dB
2,450 GHz 2.495 GHz 1.000 MHz 2.49465 GHz -16.77 d&m -3.77 d8 2,651 GHz 2.695 GHz 1,000 MHz 2.69104 GHz -17.67 dbm -7.67 db
2.495 GHz 2.496 GHz 50.000 kHz 2.49599 GHz -23.06 dém -10.06 dB 2.695 GHz 2.696 GHz 1,000 MHz 2.69537 GHz Z26.00 dBm 13.00 dB
2.496 GHz 2.501 GHz 100.000 kHz 2.50024 GHz 9.60 dBm -20.21 d& 3.606 GHz 3.715 GHz 1.000 MH2 5.60673 GHz 58.53 dBm 5.53 dB

I y

Date:

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG161608-03B

LTE Band 41/ 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum =il s um
Ref Level 30.00 dBm  Offset 15.70 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 15.70 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
20 db’IHH sPURIOUS_) INE_ABS PABS & 20 th‘.‘P' 'PIIH[ﬁ IS_LINE_ABS PASS
10 dBm H 10 dBm |
|
0 dem l 0 dBm I
-10 dBm -10 dem } |
o0 Aam | | \ -20 dem "l :
SPURIOUS_LINE_ABS ] ' \ t
E .
30 dom u Han dem
Lol | oL ! PO 4 |
e LUl 4
50 dBm
50 dam
-50 dBm
-60 dem
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Start 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
ipurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | ALimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Alimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.6B8964 GHz 22.29 dém -7.71 dB
2.475 GHz 2.490 GHz 1.000 MHz 248964 GHz -29.61 dBm -4.61 dB 2.690 GHz 2,601 GHz 100.000 kHz 2,69001 GHz -12.91 dBm -2.91d8
2490 GHz 2.495 GHz 1.000 MHz 249491 GHz -16.82 dém -3.52 d8 2.601 GHz 2.695 GHz 1,000 MHz 2.69138 GHz -12.71 dBm -2.71 dB
2,495 GHz 2,496 GHz 50.000 kHz 2,49539 GHz -14.53 dém -1.53 dB 5 605 GH= 2896 GHz 1,000 Mz 2.69524 GHz 22.61 dBm o61dB
2.496 GHz 2.501 GHz 100.000 kHz 2.49634 GHz 22.73 dBm -7.27 d& 2.696 GHz 2.715 GHz 1.000 MHz 2.69601 GHz -26.76 dbm ~1.76 dB
T
) v j [ >

Date:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 15.70 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 15.70 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr @1 AvgPwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
20 dhipe _BPURIOUS LINE_ABS PASS 20 chipe_PURIolS LINE ABS PASS
10 dem. 10 B
0 dBm dem \
J 10 dem
-10 dem | I
90 Aam, | -20 dBm T
SPURIOUS_LINE_ABS |
-30 dBm -30 dém—
-40 dBm gL |MW ~40 dBm L'Lu' et
{SApY (NRL A R BN S e
-50 dBm
50 dBm
-60 dBm
-0 dem
Start 2.685 GHz 10005 pts Stop 2.715 GHz
Etar.t 2.475 GHz 8004 pts Stop 2.501 GHz J|fghurious 1S
Spurious Emissions Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
__Rangelow | RangeUp | RBW | Fraguancy |__Powerabs | Alimit | 2,685 GHz 2.690 GHz 100.000 kHz 2.6B8548 GHz .48 dBm -21.52 db
2.475 GHz 2.490 GHz 1.000 MHz 2.49028 GHz -27.05 dém -2.05 d& 2,690 GHz 2.601 GHz 100.000 kHz 2,60004 GHz -19.63 dBm -9.63 d2
2,450 GHz 2.495 GHz 1.000 MHz 2,49500 GHz -16.92 dém -3.92 d& 2,691 GHz 2.695 GHz 1,000 MHz 2.69111 GHz -17.58 dbm ~7.58 db
2.495 GH2 2:456 Ghz 50.000 kHz 2.49600 GHz -22.82 dam -9.62.d8 2.695 GHz 2,606 GHz 1,000 MHz 2,60535 GHz -25.54 dBm -12.54 de
2.495 GHz 2.501 GHz 100,000 kHz 2.49853 GHz 5.72 dém -21.28 d& > 856 GHz 2.71¢ Chs 1,000 Mz 3 63649 CHe 56 52 chm 552 db
Y
I 1 P

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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